
11-4

EPA·600j2·77·053a
May 1977 Environmental Protection Technology Series

HANDLING AND DISPOSAL OF
SLUDGES FROM COMBINED SEWER

OVERFLOW TREATMENT
Phase I . Characterization

"

.• MllllclJlI!IElIYIrtnllllntll '~~;hrat8ll
,'~ ,, . 0Iftct of RetIllU' "",,'ipIfttIlt
:",,~ ."c • ", ~~,~'_

,til-' ,., ,;..~ £ftIlo_".~ .
;~' ., .", '. ' • ':' '. ;!' > \', • 4il&8
,:11 ~c \ ~:- •

"

..

, '
\ ,

(

;

•,
f,

\



EPA-600/2-77-053a
May 1977

HANDLING AND DISPOSAL OF SLUDGES

FROM COMBINED SEWER OVERFLOW TREATMENT

Phase I - Characterization

by

M. K. Gupta, E. Bollinger, S. Vanderah
C. Hansen and M. Clark

Environmental Sciences Division, Envirex Inc.
Milwaukee, Wisconsin 53201

Contract No. 68-03-0242
[...]
(570 acres) out of a total of 7000 ha (17,300 acres) of combined sewer area
In the cIty. The unit Is desIgned to handle a 1.3 em (0.5 In.) raInfall
utIlizing 15,140 cu m (4 millIon gal.) of storage. Thus, scaling up the
storage volume for the entire combined sewer area for a unit rainfall anal­
ysis (2.54 em [1.0 In.]), a total storage volume of 912,185 cu m (241 millIon
gal.) would be required (36,37). SInce this type of detention tank Is
equipped with mixers, the raw suspended solids concentration Is'usually the
same as the pump/bleedback concentration. However, when the storage tank has
Its capacity exceeded, the mixers are not operated and the tank functions
similar to a sedimentation basin. When thIs occurs It becomes possIble for
the pump/bleedback concentration to be higher than the raw discharge. The
average raw flow concentration of suspended solids at Humboldt Avenue Is
estimated from operating records to be 192 mg/l.

The metropolitan Milwaukee area Is served by two sewage treatment plants--the
Jones Island Plant and the South Shore Plant. The Jones Island Plant Is the
major plant and handle~ almost all of the city's combined sewer areas and
therefore, will be the subject of this feasibility analysis. The treatment
consists of primary screening (Instead of primary sedimentation) followed by
the conventional ,activated sludge process, and chlorination. Primary sludge
(screenings) Is Incinerated. The waste activated sludge Is gravity thickened,
vacuum filtered, and then processed Into fertilizer (Mllorganlte). Data from
1970-1973 Indicated that the plant had an average daily flow of 650,263 cu m/
day (171.8 mgd) wIth average raw flow concentratIons of 236 mg/I suspended
solids, (153,517 kg/day [338,143 lbs/day]), and 232 mg/l BOD, (151,565 kg/day
[333,845 lbs/day]).

Examining the concept of pump/bleedback of the contents of holding tanks
serving the entire combined sewer area over various durations of time, the
following percentage Increases In hydraulic loading and solids loading
would result.

BI eedback durat Ion

6 hrs
12 hrs
24 hrs
48 hrs
72 hrs
96 hrs

561
281
140
70
47
35

Percentage Increases

456
229
114
57
38
28

The Jones Island Plant can handle approximately 757,000 cu m/day (200 mgd) ,
therefore, the shortest duration of tIme In which the tank contents could be
pumped or bledback would be 96 hours. The sludge handling capacity at the
plant Is 199 metric tons per day (220 tons/day), and the facilities run near

106



design capacity at all times. If the 96 hour pump/bleedback duration was
used the Increase In solids loading during this period would be 28%.
Obviously the only way this additional solids loading could be handled Is
by constructing additional solids handling facilities for this excess material.

As part of this study a sample of the mixed contents In the storage tank was
taken and allowed to settle (see Section IV). The Initial sample had a sus­
pended solids concentration of 181 mg/I and the settled sludge compacted to
17,400 mgll, occupying 0.9% of the original volume, resulting In a SVI of
50 ml/gm. If the solids were allowed to settle In this manner and the super­
natant pumped or bledback to the treatment plant, the hydraulic loading on
the dry-weather treatment plant would be almost Identical to that described
earlier for pump/bleedback of the entire contents. However, If the superna­
tant had a suspended solIds concentration of 35 mg/l, as found in the settling
tests, the Increase In solids loading would be as follows:

Bleedback duration

6 hrs
12 hrs
24 hrs
48 hrs
72 hrs
96 hrs

% Increase In solids loading

83
42
21
11
7
5

From this data It would appear that pump/bleedback to the dry-weather treat­
ment plant of the supernatant from settling would be possible from a solids
loading consideration over a period of more than two days. However, the
limiting factor In this case would be the hydraulic loading.

The settled sludge at a solids concentratIon of 1.74% would constItute a
volume of 8,213 cu m (2.17 millIon gal.) resulting from a raInfall of 2.54 cm
(1.0 In.). Direct hauling of this volume of sludge would appear to be both
very expensive (at 2.64¢/llter [IO¢/gal.J this would amount to $217,000) and
logistically be ImpractIcal. Therefore a further sol Ids concentration step
would be required.

It was found from the bench scale testing (Section VI) that centrifugation was
the optimum dewatering method. It Is estimated that a settled sludge of 1.74%
can be Increased to 30% solIds through centrifugation with polymer addition.
The centrate qualIty should have a suspended solids concentration of
approxImately 110 mg/l and the volume of centrate would be 7,835 cu m (207
mill Ion gal.). If this material were to be bledback, the Increase In solids
and hydraulic loading would not be significant. The solids at a 30% concen­
tration from the centrifuge will amount to a volume of 363 cu m (96,000 gal.)
whIch can be directly hauled to ultImate disposal at a reasonable cost,
probably less than $10,000 as opposed to the $217,000 cost of hauling the
raw sludge.

A unique consideration for Milwaukee Is the fact that their waste activated
sludge Is converted to a commercIal fertilizer known as Mllorganite. Thus,
even If the sewerage system and sol Ids handling facIlities were adequate to

107



handle the sol Ids being bledback, the effect on the ferllizer production
process may be the most significant.

Cambr Idge ,. MA - Detent Ion

The detention tank used to treat combined sewer overflows In CambrIdge, MA
known as the Cottage Farm facility. Is actually a combination storage!
chlorination and "rough" sedimentatIon tank. The total holding volume of the
facility Is approximately 4.920 cu m (1.3 million gal.) wIth the storage!
chlorination tanks having a volume of 4.550 cu m (1.2 million gal.). The
facIlity was designed to handle an average of 22 overflows per year rangIng
from 1.514 to 302.800 cu m (0.4 to 80 mllllQn gal.) with an average overflow
volume of 23.845 cu m (6.3 million gal.) and a total of 15% of the overflow
being retained (12). The design criteria used In choosing the 15% total cap­
ture Is not fully understood. During actual testing of the facility the
average overflow was 33.308 cu m (8.8 million gal.).

The detention facIlity receIves overflow from a combined sewer area of 13,500
ha (33,333 acres); however, there are many overflow polhts from this system
In additIon to that discharging Into the detentIon facilIty. There are only
an additional 1,270 ha (3.136 acres) of combined sewers present which are not
connected In any way to the Cambridge overflow facility. Thus, there are a
total of 14,770 ha (36.470 acres) of combIned sewered area out of a total of
105,624 ha (259,911 acres) of sewered area In the metropolItan area.
However. many of the combIned sewers are In the process of being separated.

Using the unit raInfall analysis. 2.54 em (1.0 In.) of rainfall will result
In an overflow volume (assuming 50% of the rainfall results In overflow) of
1.87 millIon cu m (495.3 million gaL). Extrapolating on the 15% retention
volume used In the demonstration system. the resulting holding volume would
be 280,000 cu m (74.3 millIon gal.) and the bypass volume would be 1.59
million cu m (421.0 million gal.). During the actual overflow period when
the sludge samples were taken and analyzed as part of this study, the raw
flow had a suspended sol Ide concentration of 165 mg!1 and the effluent concen­
tration was 93 mg!l. Tr~ ,ettled sludge had a concentration of 4.4%. Thus
If the same removal efficiencIes and sludge concentrations are applied to
the unit rainfall analysis, a total of 161.191 kg (355,046Ibs) of solids
would be produced and 3.671 cu m (968,000 gal.) of sludge at a 4.4% concen­
tratIon would result. It must also be noted that this hypothetical example
Is based on the allowance that 1.59 millIon cu m (421 million gal.) of overflow
be discharged to the receiving body of water after chlorinatIon. and the
suspended solIds concentrations would be about 100 mg!1 In the effluent.

There are two treatment plants, the Deer Island and Nut Island plants. serving
the entire 105.624 ha (259,911 acre) metropolitan area hs). However, the
Cottage Farm facilIty drains to an Interceptor sewer leading to the Deer
Island treatment plant. This plant has an average design capacity of
1,298,255 cu m!day (343 mgd), with a maximum 24 hour capacity of 2,172.590 cu m!
day (574 mgd). Treatment consists of screening and grit removal (located at
dIscrete headworks where the feeding sewers terminate), pre-chlorInation.
pre-aeratton, primary sedimentation, and post chlorination. Sludge treatment
consists of gravity thickening, anaerobic digestion and ocean disposal.

108



The sludge handling capacity Is 1,514 cu m/day (0.4 mgd). Ourlng 1973 the
average dally flow to the Deer Island Treatment Plant was 1,298,255 cu m/day
(343 mgd) and the average dally sludge production was 1,200 cu m/day (0.3 mgd)
or 84,600 kg (188,000 Ibs).

Examining the feasibility of pump/bleedback as opposed to on-site treatment
of the sludge, It [s obvious that the existing plant could easily handle the
additional hydraulic loading of 280,000 cu m (74.3 million gal.) In a period
of 24 to 48 hours. The excess sludge handlIng capacity Is approximately
18,160 kg/day (40,000 Ib/day). Thus pump/bleedback of the tank contents at
the rate of 18,160 kg/day (40,000 Ibs/day) would take approximately nine days.
Pump/bleedback at the rate of 22,700 kg/day (50,000 Ibs/day) and 27,240 kg/day
(60,000 Ibs/day) would reduce the required time to seven days and six days,
respectively. For overflows having lower solids concentrations the pump/
bleedback concept would take proportionately less time.

From the above calculations, It appears that the concept of ~ludge pump/
bleedback to the dry-weather treatment plant may be feasible; however, It
must be noted again that only 15% of the total overflow Is retained and of
the 85% of the overflow still discharging to the receiving body of water, the
suspended solids concentration would be approximately 100 mg/I. It was also
assumed that the solIds beIng pumped or bledback were held in suspensIon In
the sewerage system and did Dot settle out before reaching the treatment plant.

Although It has Just been shown that pump/bleedback from this type of system
may be feasible In Cambridge from a hydraUlic and solids loading standpoint,
the practicality of sludge pump/bleedback has not been examined. The Deer
Island treatment plant has a raw sludge volatile solids percentage of 70.4
and a digested sludge volatile percentage of 47.7. The volatile percentage
of the sludge analyzed from the Cottag~ Farm facility was 37.6 while the sus·
pended solids content of the settled sludge on the bottom of the detention
tank was 4.4%.

Another significant concern when studying the possibility of slUdge pump/
bleedback that Is especially significant In the case of Cambridge Is the
heavy metal concentrations. With the exception of mercury, the heavy metal
concentrations are very high, and In some cases an order of magnitude higher
than the concentrations found at other sites. Below are the heavy metal and
ana Iyt lea I resul ts:

Wet bas Is, mg/I Dry basis, mg/kg

Zinc 120 946
Lead 160 I ,261
Copper 96 757
Nickel 16 126
Chromium 33 260
Mercury 1.55 0.01

109



Even If a 1:100 dilution were to occur during pump/bJeedback, the synergistic
effect of the heavy metals may upset treatment or digestion. Also If a
majority of the heavy metals were found to be in the particulate form, then
the high concentrations would be very dangerous to digestion.

Centrifugation of the settled sludge was found from the laboratory tests to be
the most optimum method of dewatering with an expected solids concentration of
20% at 90% recovery and a sludge volume reduction of 89%. Thus, If the settled
sludge produced from the treatment of a 2.54 em (1.0 In.) rain, which Is
calculated to be 2,671 cu m (968,000 gal.) at a 4.4% solids concentration,
were subjected to centrIfugation, this would result In a centrate volume of
3,267 cu m (861,500 gal.) at approximately 2,500 mg/l suspended solids concen­
tration of 20% suspended solids. Assuming that ocean dIsposal of sludge Is
permitted there would be two apparent alternative methods of solids handling.
These would be 1) sludge pump/bleedback to the sewerage system and treatment
plant or 2) direct disposal from the treatment site to the ocean. The only
way the second choice would be considered the most attractive alternative would
be If It was felt that pump/bleedback to the sewerage system would cause
severe solids deposition or If the bledback sludge would receive no benefit
by going through digestion and only reduce the effective digestion volume
available for the normal treatment plant sludge.

If ocean disposal Is not permissible It will be necessary for not only the
sludge from the detention facilities but also the sludges from the dry-weather
treatment plant to be disposed of on land In some form. Therefore it would
be necessary to take the digested sludge now being transferred to sea and put
thIs sludge through a further dewatering step(s) before finally disposing of
It on the land. Again there are two alternatives If ocean disposal Is not
permitted. These are 1) sludge pump/bleedback to the sewerage system and
treatment plant with the sludge being thickened, digested, dewatered and
dIsposed of with the normal treatment plant sludge and 2) on site slUdge
centrIfugatIon followed by dIsposal wIth the centrate bledback to the sewerage
system. The objectives to the first alternatives are the same as In the
previous cases. However, assumIng pump/bleedback Is feasible, the comparison
between the two alternatives Is whether It Is more economical to re-thlcken,
digest, and dewater the sludge at the treatment plant or to centrifuge the
sludge at the detention tanks and dispose of it. Also, If the sludge
were to be sent back to the dry-weather treatment plant there Is the
possibility that some of the grit would not be removed by the existing grit
facilities and therefore additional classification equipment may be required.
It Is estimated that the operating costs for centrifugation would be 84c/cu m
(O.32¢/gal.) or 2¢/kg (O.91¢/lb). This cost does not include amortization of
the capital equipment costs. The operating cost would then have to be com­
pared to the handling costs at the treatment plant and the lesser chosen.
This type of comparison assumes, however, that land disposal of the centri­
fuged sludge (at 37% volatile solids) would be permissible without any diges­
tion or oxidation step such as lime stabilization. It Is estimated that the
land disposal costs of the dewatered sludge would be approximately the same
for both alternatives. Some recent land (or alternative) disposal method
costs are listed below (39).

110



Method ¢7kg
Cost range

.\!/1 b

Pipeline to land

Trench to land

Rail to land

Drying

Compost

Inc Inerat Ion

0.55 - 2.20

2.20 - 0.50

3.30 - I J. 0

3.3 - 5.5
0.55 - J. I

4.4 - 5.5

0.25 - 1.0

1.0 - 2.5

1.5 - 5.0

1.5 - 5.0

0.25 - 0.5
2.0 - 2.5

Philadelphia, PA - ScreenIng

Studying the feaslbll tty of on site treatment compared to sludgepump/bleedback.
for the treatment system beIng tested In Philadelphia requires a great deal of
data synthesis since the flow capacity and drainage area of the study site Is
so small compared to the large combined sewer area In the City of Philadelphia.
The 23 p mlcroscreenlng unit In operation has an average design capacity of
1000 l/mln/sq m (25 gpm/ft 2) and serves an area of 4.5 ha (11.1 acres). The
entire sewered area of metropolitan Philadelphia Is 92,600 ha (228,600 acres)
with the combined sewer area being 64,800 ha (160,000 acres). Using a unit
rainfall analysis (1.0 Inch (2.54 em]) with the assumption that half of the
rainfall results In overflow, the total overflow volume treated would be
8,221,020 cu m (2,172 million gal.). From actual operating data (40) It Is